Water Pump Parts List-2

Mode! HD3XH

REF.NO. PART NO. DESCRIPTION qQTmy.
Model HDX3H |M°ﬂ.l HDX3H

1 GX160 t GX160 Engine 1
2 W P50-001 W PS0-001 Pump base 1
3 W P50-002 W PRO-002 O-ring water seal |
1 W P50-003 W PRO-003 Flat washer 8 1
5 Screw MS x 60 1
6 W P50-004 Ii PRO-004 Mechanical water seal (Still ring) 1
7 W P50-005 W PS0-005 Mechanical water seal (Rotatory ring) 1
8 W P50-006 W P80-006 Mechanical water seal (Rubber seal) 1
9 W IP50-007 W P80-007 Impeller |
10 W P50-008 W PRO-008 Water guide 1
11 W P50-009 b PRO-009 (-ring water seal 1
12 W P50-010 W PS0-010 Pump body 1
13 Flat washer 10 11
11 Screw M8 x 30 4
15 W P50-011 W PRO-011 O-ring water seal 2
16 W P50-012 W P80O-012 Drain plug 2
17 W P50-013 W PS0-013 One-way valve 1
18 W PH0-014 ]i PRO-014 Water inlet 1
19 Screw M8 x 20 7
20 W P50-015 W PRO-015 Water seal 2
21 W P50-016 W PR0-016 Joint span 2
22 W P50-017 W PRO-017 Joint 2
23 W P50-018 h PRO-018 Strainer 1
24 W P50-019 W PR0O-019 Pipe clip 3
25 W P50-020 W PS0-020 Water seal 1
26 W P50-021] W PRO-021 Water outlet 1
27 Screw M8 x 25 4
28 W P50-022 W P80-022 Rubber absorber i
29 Nut MR 4
30 W P50-023 [W PR0-023 Steel frame |

Plkase provile folbw ng hibm aton Hromerng pans and m ahtenance:

Modelnum ber

. Partdescroton Jvforence and partnum beras shown h pans lst




HONDA Engine Parts List
Model HDIXH-E

PART NO. DESCRIPTION [ ary. |
Model HDIXH-E |Model HDIXH-E

T 160F-1-001 & . 2
2 160F-1-002 5 o 1
8 160F--003___|° ¥

i 160F-004 |- :

£ 160F-1-005 » i Ifue! filter

£ 160F-1-006 . " Fuel tank 1
i 160F--007 . W Carburetor spring 1
E 160F-1-008 * - Governing spring

S 160F-1-008 " i Governor arm

10 i Nut M6 E
11 160F-1-010 . . Cip

12 160F--011 - o Governor shaft 1
13 160F-1-012 2 = Carburetor connecting rod 1
14 = rew Mbx12 13
15 160F-1-013 = = OVernor arm screw 1
16 160F-1-014 - o Throttle control rack. 1
17 160F-1-01 - - Governor shalt washer 2
18 160F-1-01 = . 1

9 160F-1-01 » i
20 160F-1018___|* -
21 160F-1-019 » '
22 160F-1-020 - " 1
23 160F1021 | J 2
24 160F-1-022 > o 2
25 160F-1-023 - g 1
26 160F-1-024 " i 1
27 160F-1-025 ' i 1
28 160F-1-026 - ol 1
29 160F-1-027 - ol 1
30 160F-1-028 " o 1
31 160F-1-029 o w 1
32 160F-1-030 ___|* W 1
33 160F-1-031 o u 1
34 160F-1-032 o " Oil seal 22x41.346 2
35 160F-1-033 o " Diode rack
36 160F-1-034 . i iode
37 160F-1-035 " " Drain plug 2
38 160F-1-036 ol ul Drain plug washer 2
39 160F-1-037 160F-11-001 170F-001 Crankcase 1
40 160F-1-038___|* d Ball bearing z
41 160F-1-039 ' " il level sensor
[F 160F-1-040 . . Governing gear
43 160F-1-041 " ¥ Tyweight pin 2
44 160F-1-042 = " Governing gear shaft
45 160F-1-043 = i rning gear shaft circlip
46 160F-1-044 - o lyweaight 2
a7 160F-1-045 : . Washer
48 160F-1-046 - . Collar 1
49 160F-1-047 160F-11-002 s Crankshaft assembly 1
50 160F-1-048 » e Crankcase gasket

St 160E-1049 7 - O gauge
52 160F-1-050 ~ i Cil gauge seal 2
53 160F-1-051 . b Crankcase cover
54 160F-1-052 d |§raw E;EEE [
= The part number same as Model RZ16BF-1 5 part number same as RZ168F-II

Please provide following information for ordering parts and maintenance:
. Model number
. Part description,reference and part number as shown in parts list



s

B s g

HONDA Engine Parts List

[REF. NO.| PART NO. DESCRIPTION »
|Model HDIXH-& |Model HD1xH-& |Model HDIXH-&
55 |§ew M6x8 5
56 160F-1-053 pe I Iﬁn cleaner cover nut 1
57 160F--054 e o Washer 1
58 160F--055 IF I Gaskel [
59 160F1-056 - d [Air cleaner cover [
80 160F--057 . . [Air cleaner element 1
61 160F-1-058 . ; |Element rack 1
62 160F-1-059 . » [Air cleaner housing
63 M6x25 z
64 T60F--060 IF I T.C.1. Unit
65 160F-1-061 - s Dowel pin 2
66 Cylinder screw MBx55 4
67 160F-1-062 . ' Carburetor washer 1
68 160F-1-063 " s Choke level 1
69 160F-1-064 160F-11-003 G Carburetor 1
70 160F-1-065 = I Carburetor gasket 7
71 160F-1-066 r " Carburetor conneclor 1
7 160F-1-067 p e Connector gasket 1
73 160F -1-068 P Iz Carburetor bolt Méx113 2
74 160F-1-089 - s Breather tube 1
75 160F-1-070 . i Cylinder head cover 1
76 180F-1-071 ” 2 Cylinder head cover gasket 1
77 160F 4-072 E = Exhaust valve cap 1
78 160F-1-073 = = Iintake valve 1
79 160F-1-074 E £ aust valve Relainer
80 160F-1-075 = - Valve spring E
81 160F 1076 . i ark plug
82 160F-077 160F-11-004 = inder head 1
83 160F--078 160F-11-005 170F 002 Cylinder gasket 1
84 1B0F-4.079 2 s intake vaive 1
85 160F--080 . . valve 1
86 160F-1-081 - 4 Valve lifter 2
87 160F-1-082 160F1-006 - Camshah Dly 1
88 160F-1-083 = e Dowel pin
89 160F-1084 | [ Valve clearance adjusting nul
90 160F-1-085 » " arm seat
91 160F-1-086 . " am
92 160F-1-087 - - arm bolt
93 160F-1-089 - a sh rod guide 1
94 160F-1-090 - s Push rod 2
95 160F-1-081 " . |Ctariishal‘t key 1
96 160F-1-082 " s M5x8 4
97 160F-1-083 o g [Mutfier protector 1
98 160F-1-094 . = Mulfler
99 160F--095 . I: Nut M8 E
100 160F-1-006 " I Exhaust kot
101 160F-1-007 - o Exhaust bolt 2
102 160F-1-098 " iz Air shroud
103 1B0F--099 o 170F-003 Piston nng sel 1
104 160F-1-100 160F-11-007 170F-004 islon
105 160F-1-101 . 2 Piston pin circlip 2
106 BOF-1-102 .l 170F-005 Piston pin
107 BOF-1-103 . la Connecting rod assembly 1
BOF-1-104 P in Oil il p 1
= The pan n same as 160F ** The part number same as 160F-N

Please provide following information for ordering parts and maintenance :

. Model number

. Pant description reference and part number as shown in parts list



